
WELDER’S STOOL (785800)

Item Part No. Description Qty

1 785761 BASE ASSEMBLY, WELDER'S STOOL 1

2 785762 FORMED SEAT, WELDER'S 
STOOL PAINTED

1

3 771357 SCREW, FHSC 5/16 - 18 X 1 4

4 779049 CASTER, SELDER'S STOOL 2" 45K 
POLYURTHANE

5

5 772502 NUT, INSERT JAM 5/16 - 18 4

6 772084 NUT, HEX M10 - 1.5 5

7 773042 WASHER, FLAT 5/16 4

APPLY LOCKTITE TO THREADS OF CASTER.


